Name of Sample

 Declared value, if any &
Other Detail
Sample id
Quantity
Mode of Packing
Sealed or not
Any other information
_Date of receipt of sample
. Date of completion of testing

YOR LAB

AN IS0 : 9001-2015, 14001-2015, 45001-2018 CERTIFIED LABORATORY

Plot No. 42/2, Survey No. 83, Opp. Gondal Bypass BRTS Bus Stop,
150 Feet Ring Road (West), Rajkot - 360 004.

E-mail : info@yorlab.com  Web : www.yorlab.com

Mo. : +91 94266 04335 / 94266 34335

T est WReport

: Ch-12181381t0 1218140 Date: 13/12/2021
: Jasper Polypast,

Indor.

't FRP Manhole Cover
Grade/Variety/type/size/class :

Nil

: Nil

: Nil

: 1 Piece

: Paper Box
1 Unsealed

¢ Nil

: 13/12/2021
1 13/12/2021

TEST RESULT ARE AS UNDER

Eﬁlr. No. _ Sample No.

Size Elements Observe value
201 1218138 12x12 Breaking Load 32.62 kN
Watar Tesing 2 L218139 18x18 Breaking Load 28.32 kN
03 L218140 24x24 Breaking Load 31.04 kN
Mz
Remarks:

Prepared By

6X

{'2:3“; NOTE:

Reviewed & Authorized Signatory

8 'f"]_.-j-'\Sarnple not drawn by Yor Lab.(2) The Results relate only to the sample tested. (3) Yor lab has made their best endeavors to provide accurate
#>and reliable information Yor Lab is not responsible for any financial liability due to any act of omission or error made. (4) Tested Samples are

«returned to Customer / preserved for 7 days. (5) Any ambiguity in test results should be brought forward to the lab management within this
';"pen'od. (6) Sample Related Information provided by Customer. (7) No Liability Accept if Sample Return Back. (8) The Test Report /Certificate

Shall not be reproduced, except in full, without written permission of the laboratory.

--------- —END OF REPORT----------
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